
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN DIEGO REGION

TENTATIVE ORDER NO. R9-2021-0100

WASTE DISCHARGE AND WATER RECLAMATION REQUIREMENTS 
FOR THE CITY OF OCEANSIDE 

ADVANCED WATER PURIFICATION FACILITY 
INDIRECT POTABLE REUSE FOR GROUNDWATER RECHARGE 

SAN DIEGO COUNTY

The City of Oceanside, as described below, is subject to waste discharge requirements 
(WDRs) and water reclamation requirements (WRRs) set forth in this Order:

Table 1. Discharger Information
Discharger City of Oceanside

Name of Facility Advanced Water Purification Facility,  
located within the San Luis Rey Water Reclamation Facility 

Facility Address
3950 North River Road
Oceanside, CA 92058
San Diego County
[...]
Comprehensive 
cross-connection 
control program 

report

Attachment D 
section VI DDW

Prior to commencing 
discharge and 

annually thereafter



Tentative Order No. R9-2021-0100  December 8, 2021 
Attachment E – Monitoring and Reporting Program

E-29

Report Type Reference Section Reviewing/Approving 
Agency Report Due Date

AOP testing 
protocols

Attachment D 
section VII.C.2 DDW 90 days prior to 

commissioning

RO and AOP 
optimization

Attachment D 
section VII.C.3 DDW

Within 60 days of 
completing the first 

12-months full-scale 
operation and 

operational 
monitoring of the 

advanced treatment 
process

Groundwater tracer 
study protocols and 

results

Attachment D 
section VII.D.1 DDW

60 days prior to 
commencement of 

the testing for 
subsurface 

discharge of 
advanced treated 

recycled water
Chlorine contact 
basin hydraulic 

tracer study protocol

Attachment D 
section VII.D.7 DDW Prior to commencing 

discharge

Operation 
Optimization Plan 

(OOP)

Attachment D 
section VIII DDW

Within six months of 
optimizing treatment 

processes and 
anytime thereafter 

operations are 
optimized that result 

in a change in 
operation

VIII. VOLUMETRIC REPORTING REQUIREMENTS 

A. The Discharger must submit an annual volumetric report to the State Water Board by 
April 30 of each year. The Discharger must submit this annual volumetric report 
containing monthly data in electronic format via GeoTracker. The Discharger must 
report in accordance with each of the items in section 3 of the Recycled Water Policy as 



Tentative Order No. R9-2021-0100  December 8, 2021 
Attachment E – Monitoring and Reporting Program

E-30

described below: 

1. Influent. Monthly total volume of wastewater collected and treated by the Facility. 

2. Production. Monthly volume of wastewater treated, specifying level of treatment. 

3. Discharge. Monthly volume of treated wastewater discharged to ocean waters and 
specifying level of treatment. 

4. Reuse. Monthly volume of recycled water distributed. 

5. Reuse Categories. Annual volume of treated wastewater distributed for beneficial 
use in compliance with title 22 in each of the reuse categories listed below: 

a. Agricultural irrigation: pasture or crop irrigation. 

b. Landscape irrigation: irrigation of parks, greenbelts, and playgrounds; school 
yards; athletic fields; cemeteries; residential landscaping, common areas; 
commercial landscaping; industrial landscaping; and freeway, highway, and 
street landscaping. 

c. Golf course irrigation: irrigation of golf courses, including water used to maintain 
aesthetic impoundments within golf courses. 

d. Commercial application: commercial facilities, business use (such as laundries 
and office buildings), car washes, retail nurseries, and appurtenant landscaping 
that is not separately metered. 

e. Industrial application: manufacturing facilities, cooling towers, process water, and 
appurtenant landscaping that is not separately metered. 

f. Other non-potable uses: including but not limited to dust control, flushing sewers, 
fire protection, fill stations, snow making, and recreational impoundments. 

g. Groundwater recharge: the planned use of recycled water for replenishment of a 
groundwater basin or an aquifer that has been designated as a source of drinking 
water supply for a public water system. This includes surface or subsurface 
applications, except use of recycled water for seawater intrusion barrier.



F-1

ATTACHMENT F – FACT SHEET
ORDER NO. R9-2021-0100

This Fact Sheet includes background information, legal requirements, technical rationale; and 
serves as the basis for the requirements of Order No. R9-2021-0100, Waste Discharge and 
Water Reclamation Requirements for the City of Oceanside Advanced Water Purification 
Facility Indirect Potable Reuse for Groundwater Recharge San Diego County (Order), the 
directives in Monitoring and Reporting Program (MRP) in Attachment E of the Order and the 
Water Reclamation Requirements (WRR) in Attachment D of the Order. This Fact Sheet is 
incorporated into and constitutes findings for the Order and MRP.

I. ORDER INFORMATION 

A. Table F-1 below, summarizes the administrative information related to the City of 
Oceanside’s Advanced Water Purification Facility (Facility).

Table F-1. Facility Information
WDID 9 000003689

Discharger City of Oceanside

Name of Facility
Advanced Water Purification Facility,  

located within the San Luis Rey Water 
Reclamation Facility 

Facility Address 3950 North River Road, Oceanside, CA 
92058-6913

Facility Contact, Title and Phone Lori Rigby, Compliance Officer, 760-435-
5912

Authorized Person to Sign and Submit 
Reports Cari Dale, Water Utilities Director

Mailing Address
San Luis Rey Water Reclamation Facility

300 North Coast Highway
Oceanside, CA 92054

Billing Address
San Luis Rey Water Reclamation Facility

300 North Coast Highway
Oceanside, CA 92054

Type of Facility Publicly Owned Treatment Works
Threat to Water Quality 2

Complexity A
Pretreatment Program Yes

Facility Permitted Discharge Flowrate 4.5 million gallons per day (MGD)
Facility Design Flowrate 6.0 MGD

Watershed Mission Hydrologic Subarea (HSA, 903.11)
Receiving Water Type Groundwater

B. The City of Oceanside (Discharger) owns and operates the Facility, located within the 
San Luis Rey Water Reclamation Facility (SLRWRF), a publicly owned treatment works 
(POTW), located at 3950 North River Road, Oceanside, CA 92058. 

C. The Facility will discharge advanced treated recycled water to the groundwater basin in 
the Mission HSA (903.11). Attachment B, Figure B-3 shows the location of the injection 



Tentative Order No. R9-2021-0100  December 8, 2021 
Attachment F – Fact Sheet

F-2

wells to discharge advanced treated recycled water into the groundwater basin. 

D. The Discharger submitted the City of Oceanside’s Pure Water Oceanside Report of 
Waste Discharge (ROWD) pursuant to California Water Code (Water Code) section 
13260. The Discharger also submitted the City of Oceanside Pure Water Oceanside, 
Title 22 Engineering Report (Engineering Report) to demonstrate compliance with 
California Code of Regulations (CCR) Title 22, division 4 (title 22), chapter 3, article 5.2 
Indirect Potable Reuse: Groundwater Replenishment – Subsurface Applications. The 
Discharger submitted both the ROWD and Engineering Report in May 2020. 

II. FACILITY DESCRIPTION 
 
The Discharger is responsible for providing potable water treatment and delivery services, 
and wastewater collection and treatment for the Discharger’s domestic, commercial, and 
irrigation customers. The Discharger operates the San Luis Rey Water Reclamation Facility 
(SLRWRF) for wastewater treatment and recycled water production. The Discharger has 
constructed the Facility at the SLRWRF that will discharge advanced treated recycled 
water to replenish the groundwater basin. The advanced treated recycled water will 
supplement natural recharge into the groundwater basin and downgradient production 
wells will extract the groundwater for potable reuse. This groundwater replenishment 
project will enhance the local water supply reliability and reduce regional dependence on 
imported water. 

A. Wastewater Treatment 

1. San Luis Rey Water Reclamation Facility. The Discharger has owned and 
operated the SLRWRF since its construction in 1972. The original design capacity of 
the SLRWRF was 9.4 MGD. Since a 2004 upgrade, the SLRWRF has the capacity 
to treat 13.5 MGD through two treatment trains. The SLRWRF treats raw wastewater 
through conventional activated sludge treatment consisting of flow equalization, 
primary clarifiers, aeration basins, and secondary clarifiers. The Discharger recycles 
a portion of effluent through tertiary treatment, producing non-potable recycled water 
reused for landscape irrigation and regulated by Order No. 93-07 Waste Discharge 
Requirements for the San Luis Rey Wastewater Treatment Plant City of Oceanside 
San Diego County (Order No. 93-07) as amended by Addendum No. 1 to Order No. 
93-07, Waste Discharge Requirements for the San Luis Rey Wastewater Treatment 
Plant, City of Oceanside, San Diego County (Addendum 1). Secondary treated 
effluent from the SLRWRF, that was not recycled, is discharged to the Pacific Ocean 
through the Oceanside Ocean Outfall (OOO) pursuant to Order No. R9-2019-0166, 
as amended by Order No. R9-2020-0190, National Pollutant Discharge Elimination 
System (NPDES) No. CA0107433, Waste Discharge Requirements for the City of 
Oceanside San Luis Rey Water Reclamation Facility, La Salina Wastewater 
Treatment Plant, and Mission Basin Groundwater Purification Facility Discharge to 
the Pacific Ocean through the Oceanside Ocean Outfall (Order No. R9-2019-0166). 

The Discharger stores secondary treated wastewater in unlined ponds when the 
OOO is at capacity and later discharges the secondary treated wastewater to the 



Tentative Order No. R9-2021-0100  December 8, 2021 
Attachment F – Fact Sheet

F-3

OOO. Modification to the secondary treatment process at SLRWRF is necessary to 
support the addition of advanced water treatment for groundwater recharge. The 
Discharger will improve the secondary effluent treatment process by adding a two-
step nitrification-denitrification secondary process, also called biological nutrient 
removal. 

2. Advanced Water Purification Facility. The Discharger has constructed the Facility 
at the SLRWRF to further treat the secondary effluent for indirect potable reuse. The 
Facility consists of ultrafiltration (UF), reverse osmosis (RO), ultraviolet-advanced 
oxidation process (AOP), post treatment stabilization, and free chlorine disinfection. 
The Facility will receive secondary effluent from the SLRWRF (Attachment B, Figure 
B-2 and Attachment C, Figure C-1). 

The UF system removes suspended solids and colloidal particulates from the 
influent stream to the Facility’s RO process. The UF system also removes inert 
particulates, organic particulates, colloidal particulates, most pathogenic organisms, 
bacteria, and other particles by the size exclusion sieve action of the membranes. 
UF membranes are rated with a nominal pore size rating of approximately 0.01 
micrometers (μm) (ultrafiltration) to 0.1 μm (microfiltration). The Facility has strainers 
immediately upstream of the UF membranes to protect against damage and/or 
fouling from larger particulates. Spent UF backwash water is diverted to an onsite 
wastewater wet well and discharged to the SLRWRF’s clarifier. 

The RO system follows the UF system. The RO process removes dissolved 
inorganic and organic constituents including contaminants of emerging concern 
(CECs) and taste and odor causing compounds. The RO system consists of RO 
feed pumps and treatment vessels. A basket strainer on the influent to the RO 
system prevents any large particulates from entering and damaging the RO pumps 
and membranes. The RO concentrate is discharged to the OOO pursuant to Order 
No. R9­2019­0166. The product water (i.e. permeate) from the RO system requires 
further chemical stabilization to prevent pipe corrosion. 

Following the RO system, the Discharger adds sodium hydroxide and calcium 
hydroxide to the effluent to stabilize and increase the pH of the water prior to 
entering the AOP system. In the AOP system, the stabilized effluent from the RO 
system is initially dosed with sodium hypochlorite and mixed by a static mixer. The 
effluent then enters a set of UV reactors operating in parallel. Each UV reactor 
houses multiple UV lamps that the water flows past for irradiation by UV light. 

Following the UV reactors, the Discharger adds sodium hypochlorite in the product 
water clear well for disinfection. The disinfection will take place in the product water 
clear well and 350 feet of conveyance pipeline prior to exiting the Facility. The 
Discharger has completed a DDW approved tracer study to determine the proper 
baffling factor for both the clear well and pipeline. 

3.  Conveyance Piping to Injection Wells. Following disinfection, the Facility will 
pump the advanced treated recycled water to the injection wells via the groundwater 



Tentative Order No. R9-2021-0100  December 8, 2021 
Attachment F – Fact Sheet

F-4

recharge pump station located at the SLRWRF (Attachment B, Figure B-3). The 
conveyance pipeline from the SLRWRF will be 18-inches in diameter with enough 
capacity to convey 3.0 MGD of advanced treated recycled water to three 
groundwater injection wells for discharge to the groundwater basin. 

B. Discharge Locations 

1. Groundwater Injection Wells. The Discharger will utilize two or three injection wells 
to discharge the advanced treated recycled water into the Basin (Attachment B, 
Figure B-3). The Order regulates the discharge of advanced treated recycled water, 
through the injection wells, to the groundwater basin. The Discharger’s goal for the 
injection volume is 3,360 acre-feet (AF) per year, or approximately 3.0 MGD. The 
target injection flowrate for an individual injection well is 1,160 gallons per minute, or 
approximately 1 MGD. The Discharger plans to install Injection Wells 001 and 003 
prior to Injection Well 006. If Injection Wells 001 and 003 can each achieve a 
sustained flowrate of 1.5 MGD, the installation of Injection Well 006 will be 
unnecessary. The injection wells will discharge to the deeper aquifer, which is 
overlain by a groundwater basin-wide aquitard. The aquitard confines groundwater 
in the deeper aquifer therefore injection to the deeper zone is not anticipated to raise 
groundwater elevations in the shallow aquifer. Table F-2 below lists the locations of 
each injection well:

Table F-2. Injection Well Discharge Locations
Injection 

Wells
Injection Wells 

Latitude 
Injection Wells 

Longitude 
001 33.2345º -117.331175
003 33.2354º -117.327550
006 33.2309º -117.331023

2. Non-Potable Recycled Water. The San Diego Water Board continues to regulate 
the production of non-potable recycled water produced at the SLRWRF under Order 
No. 93-07, as amended by Addendum 1. The purveyance and beneficial use of non-
potable recycled water continues to be regulated by State Water Resources Control 
Board (State Water Board) Order WQ 2016-0068-DDW Water Reclamation 
Requirements for Recycled Water Use (Order WQ 2016-0068-DDW). The Facility 
will produce an extra 1.5 MGD of advanced treated recycled water, in addition to the 
3.0 MGD for groundwater injection. The extra 1.5 MGD of advanced treated recycled 
water will be comingled with tertiary treated recycled water from the SLRWRF and 
used for agricultural irrigation water. The Discharger’s distribution, comingling, and 
use of the additional 1.5 MGD of recycled water will be regulated under Order WQ 
2016-0068-DDW. 

3. Oceanside Ocean Outfall. The Facility discharges secondary treated wastewater 
effluent from the SLRWRF and the RO concentrate effluent from the Facility, to the 
Pacific Ocean via the OOO pursuant to Order No. R9-2019-0166, as amended. 



Tentative Order No. R9-2021-0100  December 8, 2021 
Attachment F – Fact Sheet

F-5

C. Monitoring Wells. The Discharger will monitor the groundwater quality downgradient 
from the injection wells using four monitoring wells1, and two additional monitoring wells 
if necessary. The Discharger will install clustered Monitoring Wells MW-A-1 and MW-B-
1 in the deep and shallow aquifer prior to discharging to Injection Wells 001 and 003. 
The Discharger will install a third clustered monitoring well, MW-C-1, in the deep and 
shallow aquifer if Injection Well 006 is installed. Each of the clustered monitoring wells 
will allow groundwater elevations to be measured and water quality samples to be 
collected, from both the deep and shallow aquifers. Section IV.H of the MRP requires 
groundwater monitoring to assess any potential impacts to receiving waters from the 
discharge. Table F-3 below lists the monitoring wells and their locations.